🔞 ntinental 🏂

Continental/ContiTech

143 Goodyear Street

Sun Prairie, WI 53590-2565

A/C HOSE LOT CERTIFICATION

Date Code : 1041

Hose Print

4826 - 13/32

TEST	STANDARD	RESULTS
Adhesion		
Nylon to Inner Tube	Stock Tear	ST
Adhesion		
Nylon To Outer Tube	Stock Tear	ST
Adhesion		
Outer Tube to Braid	5.0 lbs minimum	ST
Adhesion		
Cover	5.0 lbs minimum	26.0
Length Change	-4% to +2% @500 psi	0.0
Burst	2000 psi minimum	2,507

No portion of this form may be reproduced in any manner without the consent of Continental/ContiTech.

Test results relate only to items tested.

Dimensions (I.D., O.D., Concentricity) verified and in control.

*=Samples removed without failure. ST=Stock Tear

Applicable doc: ASTM D380, SAE J2064 Tested to: LPR534826

Star 2. Kuron

Testing Tech

CW

04/15/21

Completion Date

Page 1/1

Steve Larson, Lab Coordinator

04/15/21

Date

ContiTech

Part Number

534 - 826 - 013

Lab Phone: (608) 825-1840 Office Fax: (608) 825-1802

Office Phone: (608) 825-1800

🔞 ntinental 🏂

Continental/ContiTech

143 Goodyear Street

Sun Prairie, WI 53590-2565

A/C HOSE LOT CERTIFICATION

Date Code : 0841

Hose Print

4826 - 1/2

TEST	STANDARD	RESULTS
Adhesion		
Nylon to Inner Tube	Stock Tear	ST
Adhesion		
Nylon to Outer Tube	Stock Tear	ST
Adhesion		
Outer Tube to Braid	5.0 lbs minimum	ST
Adhesion		
Cover	5.0 lbs minimum	23.6
Length Change	-4% to +2% @500 psi	0.0
Burst	2000 psi minimum	2,493

No portion of this form may be reproduced in any manner without the consent of Continental/ContiTech.

Test results relate only to items tested.

Dimensions (I.D., O.D., Concentricity) verified and in control.

*=Samples removed without failure. ST=Stock Tear

Applicable doc: ASTM D380, SAE J2064 Tested to: LPR534826

Star L. Kuron

Testing Tech

CW

03/25/21

Completion Date

Page 1/1

Steve Larson, Lab Coordinator

03/26/21

Date

ContiTech

Part Number

534 - 826 - 016

Office Phone: (608) 825-1800 Lab Phone: (608) 825-1840 Office Fax: (608) 825-1802

N